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SGS

Test Report Mo. CANEC1701434801 Date: 10 Feb 2047 Page 1 of &

DONGGLAN NEW ORIENTAL TECHNOLOGY CO., LTD.

MNORTH GATE LANE LONGHE INDUSTRIAL PARE TIANXIN VILLAGE HUANGJIANG TOWN DONGGUAN
cimy
CHINA

The following sample(s) washwere submitted and identified on behalf of the chents as ;| Silicone ubber

565 Job Mo, - CP{7-003378 - 52
Moded Mo. 7450
Client Ref. Info. - Z9-450 (405041 V42004 3044 DB 0A T D4 BOM4 D)

Z¥-5551(5511/5524/5531/554 /556 /557 1/5581 /5501 )
TH-2451 (4411442178404 451 14451 1497114481 14404}
TV-2452 (44124472044 30/4442 /4452144 T214482/4492)
TY-LSR-EMNEI20EIAHEISNBIENEITY
TY-LSR-E54NE920/E330EIS0EI60EITD)
ZV-LSR-T030 { FO20TO40 705060
TV-LSR-E series(B0SHEITHE40/E 0300205010

Diate of Sample Recerved: 23 Jan 217

Testing Percd : 23 Jan 2047 - 06 Feb 2017
Test Reguested : Selected testis) as requested by client.
Test Method : Please refer to next page|s).
Test Results Please refier to mext page(s).
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SGS

Test Report Mo, CANEC1TO3424301 Date: 20 Mar 2047 Page 1of 3

GUANGZHOU RUI-HE SILICONE SCIENTIFIC TECHMOLOGY CO.LTD.
168, FENGSHEMN ROAD, XIUGILIAN STREET HUADL DISTRICT, GUANGZHOU CITY, GUANGDOMNG

PROVINCE
CHINA

The following sample(s) washeere submitted and identified on behaff of the chents as : Siicone Rubber

5G5S Job Mo - CPIT-010040 - G2

Model Mo. - 5041

Client Ref. Info. : SEE REMARE

Diate of Sample Recefved : 08 Mar 2M7

Testing Penod : 08 Mar 2017 - 14 Mar 2017

Test Reguested : Sedected tests) as requested by client.

Test Method : Plzase refer to next page(s).

Test Results : Fiease refer to next page(s).

Result Summary :
Test Requested Condusion
FD& 21 CFR 177 2600-Total exdractive residues PASS

Comichusaon : The tested parameters comply with the requirement stated in Food and Drug

Adminsstration Regulations.

Signed for and on behalf of
S5-C5TC Standards Technical Services Co., Lid. Guangzhou Branch
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MM : 86-13923497359 Whats app : + 0086-13923497359
QQ : 844645284 11NN : bhdmiya@outlook.com
000 : saless5@benhaida.com



